Puyallup Basin Treatment Plant
Metals Survey

April 1997

Publication No. 97-303

printed on recycled paper

<



The Department of Ecology is an equal opportunity agency
and does not discriminate on the basis of race, creed,
color, disability, age, religion, national origin,
sex, marital status, disabled veteran's status,
Vietnam Fra veteran's siatus or sexual orientation.

If you have special accommodation needs or require this document
in alternaiive format, please contact the
LEnvironmental Investigations and Laboratory Services Program,
loxics Investigations Section,

Kelly Carruth or Joan Le Tourneau at (360) 407-6764 (voice).
Fieology's telecommunications device for the deaf (TDD) number
[...]
February 1996. The Wilkeson TSS result was greater than the effluent TSS load limit
during the 24-hour composite sampling event in November 1995. Buckley plant flows
during the November 1995 and February 1996 sampling events exceeded the permit

Page v



instantaneous peak flow limits. Orting and Buckley flows during those same sampling
events were greater than the permit maximum monthly average influent flow. The
Wilkeson flow during the November 1995 sampling event was also greater than the
permit maximum month influent flow limit.

Comparison of Detected Priority Pollutant Metals with
Water Quality Criteria

Orting Treatment Plant

Copper and mercury concentrations were within water quality criteria during all
sample events, at both the acute and chronic dilution zone boundaries.

Buckley Treatment Plant

Buckley’s copper concentrations at the edge of the acute dilution boundary exceeded
water quality criteria for all sample events, except for the September and November
1995 events. Mercury concentrations at the chronic dilution zone boundary exceeded
the water quality criteria during February 1996 and March 1996. The February 1996
mercury sample result, with full chronic dilution, exceeds the water quality criteria by a
factor of eight. Zinc concentrations at the edge of the acute and chronic dilution zone
boundaries were within water quality criteria for all sample events.

Wilkeson Treatment Plant

Copper concentrations at the edge of the acute dilution zone during the November
sampling event exceeded water quality criteria by a factor of 1.8.

Carbonado Treatment Plant

Dilution is projected to reduce all concentrations at the edge of both the acute and
chronic boundaries to within applicable water quality criteria.

Page vi



Recommendations

General Effluent Results

e  The WWTPs should control inflow and infiltration to the collection system to
decrease influent hydraulic loads and collateral effluent metals concentrations.

e  The WWTPs should determine if increased TSS removal could reduce effluent
metals concentrations during typical flow regimes.

NPDES Permit Comparisons

e Orting WWTP should take steps to prevent excursions of TSS permit load limits
and plant influent overload limits, with the focus on controlling infiltration into the
collection system during high flow events.

o Buckley WWTP should investigate the treatment plant’s potential for exceeding the
copper and mercury permit limits. The WWTP should also take steps to prevent
excursions of TSS permit load limits and plant influent overload limits, with the focus
on controlling infiltration into the collection system during high flow events.

o  Wilkeson WWTP should ensure that TSS concentrations and loads do not exceed the
respective limits. The facility should also prevent excursions of plant influent overload
limits, with the focus on controlling infiltration into the collection system during high
flow events.

e Carbonado WWTP should ensure that copper concentrations do not exceed the daily
final limits.

Detected Priority Pollutant Metals

¢ Ecology should determine if permit metals limits need adjustments to reflect the lower
receiving water harness concentrations reported during the survey, in order to ensure
that metal concentrations remain within the water quality criteria at all dilutions during
all seasons.

Page vii



Page vill



Introduction

An effluent metals survey was conducted at the four municipal Wastewater Treatment
Plants (WWTP) located on tributaries of the Puyallup River over a period of 10 months
from August 1995 through May 1996. Samples were taken from WWTP effluents at the
cities of Buckley, Carbonado, Orting, and Wilkeson. Copper and mercury analyses were
performed at all plants. A zinc analysis was also performed on the Buckley and
Carbonado plant effluents. Orting and Buckley were sampled approximately every two
months, while Wilkeson and Carbonado were sampled approximately every four months.

Guy Hoyle-Dodson, environmental engineer for the Washington State Department of
Ecology, Environmental Investigations and Laboratory Services Program, Toxics
Investigations Section, conducted the survey. Steve Golding, environmental engineer
(Toxic Investigation Section) and Dale Clark, environmental specialist (Ambient
Monitoring Section) assisted in the field. Cathy Kupps, Ecology Southwest Regional
Office permit manager, provided background information for the survey. Allen Wolfe,
plant operator for the Buckley WWTP; Dean Kaelin, Orting city mayor and supervisor
of the Orting WWTP; Jim Tharldson, operator at the Wilkeson WWTP; and Bob White,
operator at the Carbonado WWTP, all provided information on individual facility
operations and assistance on site.

Background

The following is general information on the WWTPs included in the study:

Orting

The Orting Wastewater Treatment Plant (Orting) 1s regulated under NPDES Permit

No. WA-002030-3 (expiration date: June 30, 1999). Areas of regulation include effluent
limitations, influent design criteria, and whole eftfluent toxicity testing. NPDES permit
effluent metal limits include copper and mercury. The facility currently serves a
population of approximately 2,300 individuals, with a design limit of 3,000. The
wastestream is generated primarily from residential hookups, but also includes a nursing
facility (State Soldiers Home) with approximately 180 users. Contributions from other
small commercial or industrial sources are likely, but have not been specifically identified.
Flows are seasonal, with high flows during the wet season likely attributed to infiltration
into portions of the collection system constructed more than 40 years ago. These flows
have been known to exceed the EPA recommended 275 gallon per capita per day limit
(Ecology, 1994). A 1991 Ecology Class II Inspection detected copper in the effluent,
but at a concentration below water quality criteria.

Page 1



Buckley

The Buckley Wastewater Treatment Plant (Buckley) is regulated under NPDES Permit
No. WA-002336-1 (expiration date: August 28, 1999). Areas of regulation include
effluent limitations, influent design criteria, and whole effluent toxicity testing. NPDES
permit effluent metal limits include copper, mercury, and zinc. The facility's population
design limit is 3,700 people. The wastestream is generated primarily from residential
sewage, with a small number of commercial and industrial hookups. Variations in average
seasonal flows allowed by the design criteria range from 0.39 MGD to 1.0 MGD.

Wilkeson

The Wilkeson Wastewater Treatment Plant (Wilkeson) is regulated under NPDES
Permit No. WA-002328-1 (expiration date: June 30, 1999). Areas of regulation include
effluent limitations and influent design criteria. NPDES permit effluent metal limits
include copper, mercury, and zinc. The facility serves a population of approximately
367 individuals and has a population design limit of 367. The wastestream is
predominately residential sewage, with a small commercial contribution. The collection
system experiences high infiltration and inflow during the wet season. Influent flow
throughout the day is intermittent. The facility is restricted to a monthly average design
flow of 0.07 MGD.

Carbonado

The Carbonado Wastewater Treatment Plant (Carbonado) is regulated under NPDES
Permit No. WA-002083-4 (expiration date: June 30, 1999). Areas of regulation include
effluent limitations and influent design criteria. NPDES permit effluent metal limits
include copper and mercury. The facility serves a population of approximately

500 individuals and has a population design limit of 800. The wastestream is
predominately residential sewage, with a small commercial contribution. Flows to the
treatment system from the collection system are gravity fed and vary with seasonal
precipitation. Monthly average design flow is 0.1 MGD.

Objectives

The survey was initiated by the Washington State Department of Ecology (Ecology) to
evaluate permit compliance with metals limits and to provide information to fulfill
established NPDES permit compliance and monitoring requirements. The inspection also
focused on plant flow, the concentrations of TSS and hardness in whole effluent, and the
concentrations of TSS and hardness in the receiving waters upstream of each plant’s
discharge. Specific objectives of the inspection included:

Page 2



Evaluate NPDES permit compliance with metals limits by analysis of effluent to
determine concentrations and loads;

Evaluate wastewater toxicity by comparing priority pollutant metals scan results to
Washington State acute and chronic water quality criteria;

Evaluate the effect of receiving water hardness on effluent metals toxicity;

Provide long-term data to fulfill established NPDES permit compliance and monitoring
requirements; and

Review operator metals sampling techniques and provide training as needed to
improve sampling accuracy.

Page 3



Setting

The following includes specifics about plant design and discharge characteristics for each
facility:

Orting

The Orting facility is located northwest of the city of Orting in Pierce County (Figure 1).
The Orting system consists of influent headworks with a bar screen and a comminutor,
two aerated complete mix cells, one partially mixed facultative cell, a final polishing pond,
and a chlorine contact chamber (Figure 4). The first three cells are created by a floating
partition and act in series. The aeration cells are each aerated by a single 25-Hp aerator.
The final cell is partially aerated by three 10-Hp aerators. Flow is measured at the influent
by an electromagnetic flowmeter. Discharge is via a 21-inch diameter pipe that extends
300 feet into the Carbon River. The discharge port is approximately eight feet above the
river bottom. During high flows the port is submerged, but during low flows the port is
exposed and effluent cascades onto a concrete pad before trickling into the river. A
mixing zone has been established for the Orting discharge, with acute and chronic annual
dilution factors of 3.8 and 15 respectively. The 7Q10 for the Carbon River at the Orting
outfall is approximately 148 cfs. Ambient dissolved copper and mercury concentrations
reported in the Puyallup River basin 1993 TMDL (Pelletier, 1993) were below detection
limits.

Buckley

The Buckley facility is located on the northwest side of the city of Buckley in Pierce
County (Figure 2). Buckley consists of influent headworks incorporating a bar screen, grit
chamber, and comminutor; two aerated complete mix cells, each with a clarifier; an
effluent Parshall flume situated prior to the chlorine contact chamber; a chlorine contact
chamber with optional dechlorination; and a sludge removal system (Figure 5). Discharge
is to a small channel of the White River, a tributary of the Puyallup River. A mixing zone
has been established for the Buckley discharge, with acute and chronic annual dilution
factors of 1.2 and 5.9 respectively. A more restrictive seasonal chronic dilution factor of
3.9 is enforced from December through April.

Wilkeson

The Wilkeson facility is located on the north side of the city of Wilkeson in Pierce County
(Figure 3). The Wilkeson system consists of influent headworks with a manually cleaned
bar screen, two 90 foot diameter aeration lagoons, a chlorine contact chamber, and
discharge line (Figure 6). Influent flow discharge is to the bank of Wilkeson Creek, a
tributary of South Prairie Creek, which in turn is a tributary of the Carbon River and
within the Puyallup River Basin. A mixing zone has been established for the Orting

Page 4



discharge, with acute and chronic annual dilution factors of 3.2 and 28.5 respectively.
More restrictive seasonal acute dilution factors of 3.1 for May through November and

2.6 for December through April also exist. A more restrictive chronic dilution factor of
25.8 1s stipulated for May through November. A less restrictive chronic dilution factor of
30.2 is allowed for December through April. The 7Q10 for Wilkeson Creek at the
Wilkeson outfall is approximately 8.9 cfs. The ambient dissolved copper and mercury
concentrations reported in the TMDL were below detection limits. The ambient zinc
concentration was 5.5 pg/L.

Carbonado

The Carbonado facility is located south of the city of Carbonado in Pierce County

(Figure 3). The Carbonado system consists of influent headworks with a manually cleaned
bar screen, a single cell aeration lagoon, a chlorine contact chamber with a solids screen,
an effluent weir, and discharge line (Figure 7). Discharge is to the Carbon River, a
tributary of the Puyallup River. The receiving water is located approximately 500 below
the treatment plant. Effluent first flows through a 4-inch diameter pipe that extends about
250 feet down a steep embankment, ending in a metal deflector that allows effluent to
spray out over the canyon. The effluent then trickles the remaining 250 feet into the
Carbon River. A mixing zone has been established for the Carbonado discharge, with
acute and chronic annual dilution factors of 36.7 and 501 respectively. The 7Q10 for the
Carbon River at the Orting outfall is approximately 107 cfs. Ambient dissolved copper
and mercury concentrations reported in the TMDL were 2.1 ug/L and 0.08 pg/L
respectively.

Page 5



Procedure

Composite samples from Buckley and Orting effluents were collected on August 28-29,
1995; October 26-27, 1995; November 28-29, 1995; February 6-7, 1996; March 26-27,
1996,; and May 28-29, 1996 (Figure 4, Figure 5, & Appendix A). Composite samples
were collected from Wilkeson and Carbonado effluents on August 28-29, 1995;
November 28-29, 1995; and March 26-27, 1996. Zinc, copper, and mercury analyses
were performed on the Buckley and Wilkeson treatment plant effluent samples, while only
copper and mercury analyses were performed on Orting and Carbonado effluent samples.
All samples were analyzed for total suspended solids (TSS) and hardness. Samples were
collected from the Buckley, Wilkeson, and Carbonado WWTP effluents just above the
weir at the end of each plant’s chlorination chamber. Samples were collected from the
Orting WWTP effluent after chlorination, just prior to the flow entering the discharge
pipe. Hoses with strainers were submerged approximately 12 inches below the surface of
the flow and positioned to prevent entrainment of sediments.

All composite samples were collected using Ecology ISCO composite samplers with equal
volumes of the sample collected every 30 minutes over a 24-hour period. Transfer blanks
were collected prior to each sampling event for each compositor by running deionized
(DI) water through the compositor and collecting the sample from the compositor’s glass
carboy.

Ambient hardness and TSS grab samples were collected from each receiving water above
the plant outfall. The Orting Carbon River ambient sample location was approximately
200 feet above the Orting plant outfall. The Buckley White River ambient sample location
was in the main stem of the river approximately 100 meters NNW the plant outfall and
approximately 1200 feet north of the treatment plant. The Wilkeson WWTP Wilkeson
Creek ambient sample location was about 100 feet north of the treatment plant
approximately 20 feet above the plant outfall. Due to steepness of the river’s canyon walls
near the Carbonado outfall, the ambient sample location was approximately 6 miles above
the plant outfall. This later ambient sample location was necessitated by the inaccessibility
of the Carbon River near the treatment plant outfall.

Parameters analyzed, samples collected, and the sampling schedule appear in Appendix B.
Samples for Ecology analysis were put in appropriate containers and preserved as
necessary. Samples were packed in ice for delivery to the Ecology Manchester
Environmental Laboratory. Holding time restrictions were observed for all samples.
Analytical methods and laboratories performing the analyses are summarized in

Appendix C.

Page 6



Specific QA/QC Discussions